
Calhoun: The NPS Institutional Archive
DSpace Repository

Theses and Dissertations 1. Thesis and Dissertation Collection, all items

2003-08

Planning and implementation of non-potable
water reuse projects at U.S. Naval installations

Malkin, Joshua Benjamin

https://hdl.handle.net/10945/11037

This publication is a work of the U.S. Government as defined in Title 17, United
States Code, Section 101. Copyright protection is not available for this work in the
United States.

Downloaded from NPS Archive: Calhoun



PLANNING AND IMPLEMENTATION OF NON-POTABLE 
WATER REUSE PROJECTS AT U.S. NAVAL INSTALLATIONS 

by 

Joshua Benjamin Malkin 
Lieutenant, Civil Engineer Corps, U.S. Navy 

Scholarly Paper submitted in partial fulfillment of the requirements for the degree of 
[...]
Nitrification is the process of converting ammonia nitrogen (NH/) to nitrate nitrogen 

(NO3') tlirougli biological oxidation. Due to the deleterious effects of ammonia nitrogen on 

receiving waters and biota, it is often necessary to provide treatment involving nitrification. It is 

important to note that the total nitrogen concentration is not reduced during nitrification, but only 

its form is changed. Nitrification is normally performed using traditional suspended or attached 

growth processes. The activated sludge system can be modified to incorporate nitrification. This 

can be done in two ways. The first, and most common, is by increasing the residence time of the 

water in the aeration tank. Nitrifying bacteria grow much slower than heterotrophic (carbon- 

oxidizing) bacteria, and therefore require a much longer time to perform their function. If 

traditional residence times are maintained, only BOD removal will be achieved, since the 

heterotrophic bacteria will dominate. The second method involves a dual-stage activated sludge 

process, whereby BOD removal and nitrification are achieved in different reactors. This process 

essentially consists of two aeration tanks and two secondary clarifiers in series. The first 

aeration tank has a shorter residence time for BOD removal, and the second has a longer one for 

nitrification. Nitrification can occur in the second stage, since most of the BOD has already been 

removed in the first stage. 

Attached growth processes, such as rotating biological contactors and trickling filters can 

also be used to achieve nitrification. In both cases, separate systems for BOD removal and 

nitrification will have to be designed, since BOD removal dominates (as with single-stage 

activated sludge) with only one reactor. As before, nitrification will occur in the second system 

after BOD is removed (Hao, 2003; Metcalf and Eddy, 2003). 

38 



4.4.3. Denitrification 

Denitrification is the biological reduction of nitrate nitrogen (NO3") to nitrate gas (N2 (g)). 

Once nitrogen is converted to the gaseous form, it can escape into the atmosphere and reduce the 

overall nitrogen concentration discharged into the environment. The most common methods of 

denitrification involve modifications to suspended grov/th processes (i.e. activated sludge). 

Denitrification requires an electron donor, which can come in the form of influent organic 

matter, endogenous respiration, or an externally added carbon source (typically methanol). 

Denitrification process units will either be constructed before or after biological aerobic 

treatment facilities. They are further classified by the number of stages of sludge (solids) 

removal that occur. In a single-stage system, all processes (BOD removal, nitrification, 

denitrification) are completed before the effluent reaches a secondary clarifier. In multi-stage 

sludge removal, secondary clarifiers are located after each process step. For denitrification that 

occurs before aerobic biological treatment, the effluent from the aerobic processes is recycled to 

the head of the denitrification unit. The effluent (which contains NOs') along with the influent 

water provides the necessary conditions to promote denitrification. In addition, the tank is not 

aerated in order to create an anoxic environment (absence of oxygen, presence of NOs').   For 

systems where denitrification occurs after aerobic treatment, effluent from the aerobic processes 

is sent directly to the denitrification unit. Denitrification occurs in the same manner as 

previously described. Single stage sludge removal systems can employ either the pre- or post- 

denitrification processes, since there is enough organic biomass in the unsettled effluent to act as 

an electron donor. However, multi-stage sludge removal systems typically only employ the post- 

denitrification system, since most of the biomass has been removed in previous steps. As such. 

39 



before the denitrification unit, organic carbon is added to facilitate the process (Hao, 2003; 

Metcalf and Eddy, 2003). 

Another option for denitrification is the use of deep bed denitrifying filters (DBDF). 

These units utilize a packed bed filter to remove suspended solids and biological nitrogen. 

Denitrifying bacteria grow on the filter media, which is provided with an external carbon source 

as described for the multi-stage sludge removal systems. The media is composed of coarse, 

high-density sand. Filter beds are normally overlain with a gravel underdrain system. Hydraulic 

loading rates are typically 1 to 2 gpm/ft^, with backwash frequencies of 1 to 4 days. Effluent 

nitrate concentrations have been measured at or near 1 mg/L, which is significantly below most 

state and Federal standards. Another benefit to the DBDF technology, is that is can be used 

solely for suspended solids removal by ceasing external carbon source addition. This may be 

done during times of low reuse water demand to augment the existing treatment facilities (CH21VI 

Hill, 2003). 

4.4.4. Filtration 

Filtration is typically performed after secondary biological treatment and before 

disinfection. In recent years, it has become extremely popular in treatment of secondary 

effluents and greywater, due to the significant additional contaminant removal that may be 

achieved. There are two primary classes of filters that can be used for treatment of water for 

reuse applications. They include manufactured and in-situ technologies. The former are 

comprised of more conventional technologies used in drinking and wastewater treatment plants, 

and are considered first. Conventional depth filters involve percolating a secondary effluent or 

greywater through a granular media bed. The bed is typically contained in a filter column or 

tank. Standard filtration rates range from 3-6 gpm/ft^. Solid material in the water is retained on 

40 



the filter media, which eventually creates significant headloss in the unit. Filters are periodically 

backwashed to clean the media and ensure continued process efficiency. Multiple combinations 

of filter media exist. They include anthracite coal and sand; activated carbon and sand; sand; 

anthracite, sand, and garnet; activated carbon, anthracite, and sand; and activated carbon, sand, 

and garnet. In multi-media filters, the smallest and heaviest media (highest specific gravity) is 

placed on the bottom of the filter to prevent mixing after backwash. Multi-media filters are often 

used, since the differently sized media are able to remove multiple contaminants better than 

singe-media filters. (Hao, 2003; Davis, 2002; Noyes, 1980). Typical additional contaminant 

removals from filtration of secondary treated biological effiuent are shown below: 

Constituent Average Process Removal (%) 
BOD 39 
COD 34 
TSS 73 
NH3-N 33 
NO3-N 56 
Phosphorous 57 
Alkalinity 83 
Arsenic 67 
Cadmium 32 
Chromium 53 
Iron 56 
Lead 16 
Manganese 80 
Mercury 33 
Selenium 90 
Color 31 
Turbidity 71 
TOC 33 

Figure 13 - Contaminant Removal Efficiencies for Filtration of Secondary Biological 
Effluent (Noyes, 1980) 

Some in-situ filtration techniques that can be used for reuse applications include 

mounded and slow-sand filters. Mounded filters are constructed just below ground surface and 

41 



are covered by a soil and grass layer, which is separated from the filter by a geotextile fabric. 

Water is flooded over coarse media (i.e. gravel) using a perforated pipe. The water then 

percolates through progressively finer sand and gravel media for removal of suspended solids 

and conforms. At the bottom of the filter, another layer of coarse media containing perforated 

pipes is used to channel the effluent into a concrete storage tank located at the center of the filter. 

The system is bounded by a berm on all sides and an impermeable membrane separates it from 

the native soil to prevent filtrate from entering the groundwater. A sump pump inside the filter is 

used to backwash the media, as required. The soil and grass cover prohibits the growth of algae 

on the filter surface, which would otherwise increase suspended solids buildup and reduces 

treatment efficiency. A schematic of the mounded filter is shown below: 

+10 ft above ground Soil & Grass Cover 

Infiltration Pipe Coarse Infiltration Media 

Coarse Recovery 
Media 

Impermeable 
Membrane 

Figure 14 - Mounded Filter fCH2M Hill, 2002) 

Slow-sand filters are constructed much in the same manner as mounded filters except that there 

is no soil and grass cover. Further, the filter media is uniform sand, as opposed to the multiple 

media used in a mounded filter. Since water pools on the filter surface, algal growth can result, 

42 



leading to increased suspended solids buildup and headloss. Most of the filtration takes place on 

the sand surface and a filter cake will eventually form. Due to the significant solids buildup on a 

slow-sand filter, it requires much more cleaning than a mounded filter. Instead of using a 

backwashing technique, the filter is periodically shut off, drained, and the surface layer of sand 

scraped off and replaced. Occasionally, the entire filter sand is replaced. A diagram of a slow- 

sand filter is shown below (CH2M Hill, 2002): 

+10 ft above ground surface 

--5 

-10 

Figure 15 - Slow-Sand Filter (CH2M Hill, 2002) 

4.4.5. Phosphorous Removal 

Phosphorous removal can be accomplished through chemical and biological treatment, or 

by a combination of the two methods. In general, chemical methods can produce effluent 

phosphorous concentrations around 0.1 mg/L, where biological methods will produce between 1 

to 2 mg/L. Chemical phosphorous removal involves addition of chemical coagulants to 

precipitate phosphorous compounds (typically poly- or orthophosphates). Common coagulants 

43 



include lime (Ca(0H)2 or CaO), alum (Al2(S04)3-nH20), and ferric chloride (FeCls). Lime has 

recently fallen out of favor, because of the large amounts of chemical sludge generated. As a 

result, metal salts (alum and ferric chloride) tend to be more popular. Phosphorous precipitation 

can occur at various points in the treatment process. Pre-precipitation involves addition of 

chemicals to wastewater as it enters primary sedimentation facilities. The precipitated 

phosphorous is then removed as part of the primary sludge., Co-precipitation occurs when 

phosphorus compounds are removed along with biomass solids generated during aerobic 

biological treatment. In this case, chemicals are added after primary sedimentation, directly to 

the aerobic reactor (i.e. activated sludge), or before secondary sedimentation. Finally, in post- 

precipitation, chemicals are added after secondary sedimentation. Here, separate facilities are 

constructed to coagulate and remove phosphorous. The latter option typically produces the best 

results, since poly-phosphorous and organic phosphorous are much more difficult to remove than 

ortho-phosphorous. During biological treatment, most of the phosphorous is converted to the 

ortho-form. As such, when post-precipitation is employed, the maximum phosphorous removal 

is obtained. Post-precipitation is usually conducted using a coagulation/flocculation/ 

sedimentation treatment scheme, often followed by fiUration (Metcalf and Eddy, 2003; EPA, 

1992). This process is discussed in detail in Section 4.4.6. 

Biological phosphorous removal operates by cuhivating^cwe/o6ac/er(phosphorous 

accumulating organisms (PAO)), which uptake and store phosphorous under aerobic conditions 

and release it under anaerobic conditions. It is normally performed using suspended growth 

processes (i.e. activated sludge) with alternating anaerobic, aerobic, and/or anoxic zones. A 

number of processes have been developed for biological process removal. They include 

44 



anaerobic/aerobic only (A/0), anaerobic/anoxic/aerobic (A^/0), Photostrip™^, and the Modified 

Bardenpho 5-Stage process. 

The A/0 process an anaerobic zone is followed by an aerobic zone, which allows for the 

uptake of phosphorous by the MLSS. The effluent is sent to a clarifier, where the phosphorous is 

removed along with the settleable solids. Some of the sludge from the clarifier is recycled back 

to the head of the process to maintain the biomass concentration in the reactors. 

The AVO process uses the same basic concept as A/0, except that an anoxic zone is 

added after the anaerobic zone for denitrification. Effluent from the aerobic zone is recycled to 

the head of the anoxic zone to provide nitrate nitrogen (NO3"). The anoxic zone also serves to 

minimize the amount of nitrate nitrogen in the recycled sludge sent to the anaerobic zone. This 

improves phosphorous removal, since heterotrophic bacteria use nitrate nitrogen to consume 

organics in the anaerobic zone, leaving less "food" for the PAO. 

The Photostrip^^ process uses a combination of chemical and biological means to 

remove phosphorous. Water enters and aerobic zone, where phosphorus uptake occurs. The 

effluent is sent to a clarifier, where a portion of the settled sludge is sent to an anaerobic tank. 

Since the sludge has a high phosphorous content and anaerobic conditions exist, the phosphorous 

is released into solution. Some settled solids from the anaerobic tank are returned to the aerobic 

process, while lime is added to the supernatant to chemically precipitate the phosphorous. 

Finally, the Modified Bardenpho 5-Stage process incorporates an anaerobic tank, 

followed by an anoxic tank, aerobic tank, anoxic tank, and finally another aerobic tank. This is a 

single-stage activated sludge process, similar to that described in Section 4.4.3, where the 

effluent from the final aerobic tank is sent to a clarifier. A portion of the settled solids is 

recycled back to the head of the process to maintain the MLSS concentration. This process 

45 



provides for staged nitrogen, phosphorous, and carbon (BOD) removal. In the anaerobic stage, 

phosphorous is released into solution. The first anoxic stage is used to denitrify nitrate nitrogen 

that is recycled in from the proceeding aerobic stage. As previously stated, the anoxic stage 

helps to improve phosphorous removal efficiency. Phosphorous uptake occurs in the aerobic 

stage, along with nitrification and BOD removal. Endogenous respiration (using nitrate 

nitrogen) for denitrification occurs in the second anoxic stage to provide additional nitrogen 

removal. Finally, in the second aerobic stage, remaining nitrogen gas is stripped from the water 

and dissolved oxygen concentration is increased in the effluent The solids removed from the 

clarifier have a high phosphorous concentration (Hao, 2003; Metcalf and Eddy, 2003; EPA, 

1992). 

4.4.6. Coagulation/Flocculation/Sedimentation 

The coagulation-flocculation-sedimentation process is performed to remove colloidal 

particles in the effluent from secondary or other advanced treatment processes. Coagulants such 

as lime (Ca(0H)2 or CaO), alum (Al2(S04)3-nH20), and ferric chloride (FeCls) are used to 

destabilize particles in solution by reducing the thickness of the electrical double layer that 

surrounds them. This allows attractive forces between the particles to dominate causing them to 

"stick" together and form larger particles (called floes). Eventually the floes get large enough 

that they settle out of solution, allowing them to be removed by sedimentation (Davis, 2002). 

Coagulants are available in both wet and dry form and must be blended to the appropriate 

strength using a chemical feed system. The first step in the process is termed rapid mixing.' 

Here, chemicals from the feed system are blended with the water in a small tank with about a 30- 

second retention time. Baffles are often installed in the tank to improve mixing efficiency. The 

rapid mix tank is normally located directly adjacent to a flocculation basin, which is a slow mix 
[...]
desired, the Water Project Package should be submitted no later than mid February.  Key 

responsibilities of each of the organizations in the submittal chain are indicated on the following 

page: 

121 



Organization 

Originating Activity 

EFD 

Major Claimant 

NFESC 

Energy Projects Team 

NAVFAC 

Responsibilities 

• Prepare and submit water reuse project to 
Major Claimant or NFESC via the EFD. 
• Develop a maintenance program for the 
proposed project. 

• Perform technical evaluation on project 
package based on assumptions used, water and 
cost savings, and construction cost estimates. 
• Assist in identifying, developing, and auditing 
centrally funded water reuse projects. 
• Develop and execute contract package as 
requested by the originating activity. 

• Endorse validated projects based on future 
facility use and alignment with current policy 
guidelines. 

• Review project package for technical validity, 
adequate payback period, and SIR. 
• Enter and maintain project data in computer 
database for tracking and reporting of project(s). 
• Provide technical information and guidance to 
activities preparing water reuse project packages. 

• Composed of personnel from EFD, Public 
Works Center(s), NFESC, and NAVFAC. 
• Prioritize proposed projects by SIR and 
payback period. 
• Recommend projects to NAVFAC for funding. 

• Recommend projects to the Office of the 
Secretary of Defense (OSD) for 
programming/funding. 
• Manage centralized funds to execute projects. 
• Develop Navy-wide execution plan for water 
conservation (reuse) projects. 

Figure 39 - Organizational Responsibilities in the Water Conservation Project Submittal 
Process (NFESC, 1993) 

122 



11.2. FUNDING 

Large water reuse projects can be centrally funded using two funding programs managed 

by NAVFAC. They are the Energy Conservation Investment Program (EClP) and the Federal 

Energy Management Program (FEMP). Large projects are defined as those costing more than 

$50,000. Projects costing less than this amount must be funded by the individual activity and are 

considered "low cost/no cost" projects. All Navy activities are eligible to use ECIP funds for 

construction-type projects estimated at $300,000 or more. ECIP projects must also require more 

than one year to execute and a substantial amount of design. FEMP funding is available for 

eligible projects that have not been funded by either ECIP or Major Claimant funds. Many water 

reuse projects will be covered under FEMP, since they are typically not construction in scope. 

Rather, they are often repair, maintenance, or equipment installation type projects. 

Projects for Family Housing (FH) and Bureau of Medicine (BUMED) cannot be funded 

using ECIP or FEMP money. These projects can still be implemented, but are funded from 

separate accounts. For FH, water conservation retrofits can be programmed into the Whole 

House Repair Program and performed as part of other major renovations to reduce downtime of 

housing units. 

In addition to being greater than $50,000 in scope, projects must also have an acceptable 

SIR, a payback period of 10 years or less, meet Department of Defense funding obligation 

schedules, and reduce potable water consumption to be eligible for ECIP or FEMP funds. If 

FEMP funds are selected, they must be obligated in the same fiscal year in which approved.   It 

is possible to combine multiple smaller projects into a larger project in order to meet central 

funding requirements. However, the projects must all have a common thread. Individual 

projects can all be within the same facility or at muhiple facilities (NFESC, 1993). 

123 



1 ] .3. BASE-WIDE EDUCATION 

As described in Section 9.3, public opinion and involvement is a critical factor in a water 

reuse project's success. In order to ensure newly installed technologies are properly operated and 

maintained, and to prevent undue health risks to the affected population, base-wide education 

measures must be taken before, during, and after the project has been implemented. Many of the 

same approaches described in Section 9.3 can be used for base-wide education. Visual aids, such 

as posters, signs, flyers, videos, and demonstrations are helpful in conveying pertinent 

information about a water reuse system to large audiences. Facility occupants and maintenance 

staffs must be trained on the correct operating procedures and safeguards associated with water 

reuse measures. If there is a perception that the new system won't work as well, it is important to 

emphasize that with proper operation and maintenance, the same level and quality of service can 

be expected as with potable water (NFESC, 1993). 

11.4. MONITORING RESULTS 

Periodic monitoring of the reuse measures implemented on a base is required to 

determine if they are working and to identify problems. The following actions should be 

included in a monitoring program (NFESC, 1993): 

• Periodically check water usage for each device or system using reclaimed water. Results 

should be compared to pre-installation consumption. 

• Evaluate trends in water and sewer bills. If water reuse measures are working properly, 

bills should reflect decreases in overall consumption and costs. 

• Ensure that maintenance personnel are assigned to monitor and repair installed 

equipment, as needed. 

124 



12. CASE STUDY: NAVAL CONSTRUCTION BATTALION CENTER, 
GULFPORT, MS 

The Naval Construction Battalion Center, Gulfport, MS (CBC Gulfport) is located on the 

Mississippi Gulf Coast within Gulfport city limits. Established in 1942, its mission is to provide 

logistical support, technical and military skills training, mobilization, and operational support to 

active and reserve units of the Naval Construction Force (NCF). CBC Gulfport is the fifth 

largest employer on the Mississippi Gulf Coast, with 4,392 employees as of April 2003 (HCDC, 

2003). 

As shown in the figure below (insert climate data chart), Mississippi received below 

average rainfall 5 years during the 10-year period between 1993 and 2003. The most severe 

shortages occurred during the years 1999 and 2000 (NCDC, 2003). 

68 

6S 

E-l 

62 

60 

S SB 

o   66 

52 

60 

Ae 

Ae 

A« 

Abov» Average Prectpttation 
Below Average Precipitation 
Average Precipitation 
Trend 

68 

68 

-64 

62 

60 

E8    tl> 
a 

56    o 

54 

52 

SO 

-48 

-46 

-44 

Figure 40 - Mississippi Precipitation Statistics: 1993 to Present (NCDC, 2003) 

In addition, the Mississippi Gulf Coast experienced a 74% increase in population between 1990 

and 2000 due to an influx of businesses and people related to the buildup of the gaming industry 

125 



along the coast (HCDC, 2003). These two factors combined put a significant strain on the area's 

potable water supply, which primarily comes from underground aquifers. Implementing water 

reuse measures at CBC Gulfport will help to ease the burden on the area's drinking water 

reserves, especially during dry periods and as a result of continued growth. This section explores 

potential water reuse options that can be put into practice at the base. 

12.1. INSTALLATION OVERVIEW 

CBC Gulfport occupies over 1,000 acres of land in southeastern Gulfport, MS. The base 

includes industrial, office, and storage facilities, family and bachelor housing, an 18-hole golf 

course, commissary, exchange, gymnasium, medical and dental clinics, chapel, museum, library, 

child development center, and numerous outdoor recreational facilities. No aircraft runways or 

port facilities exist on the base. An aerial photo of CBC Gulfport is shown below: 

Figure 41 - Aerial Photo of NCBC Gulfport, MS (USGS, 1992) 

126 



Potable water on the installation is drawn from underground wells and stored in an 

elevated gravity tank. There are also four connections to the City of Gulfport water supply to be 

used in case of emergency. Metered potable water use on the base averages around 260,000 

gal/day (Norton, 2003). Sewage is piped off base via either of two outfalls and treated by the 

City of Gulfport. To date, no water reuse projects have been implemented at CBC Gulfport or in 

the local area. All users receive potable water, with exception of the golf course, which uses 

irrigation ponds to serve its water needs. 

12.2. LOCAL WATER TREATMENT FACILITIES 

The City of Gulfport operates two municipal wastewater treatment plants (WWTP), 

Gulfport South and Gulfport North. The Gulfport South plant treats domestic sewage from CBC 

Gulfport and the surrounding area. In the early 1990's the Gulfport South plant considered a 

water reuse project for irrigation at a local golf course, but the irrigation system was never 

installed, so the project never materialized. 

The Gulfport South WWTP has a 10 MGD capacity and is located near the 

Gulfport/Biloxi International Airport on Washington Avenue. It discharges effluent near the 

southeastern shore of Bernard Bayou (Gulfport Lake). Influent is subject to pretreatment via 

screening and grit removal before primary sedimentation. Trickling filters are used for nitrogen 

removal and activated sludge is employed for BOD removal. After secondary sedimentation, the 

effluent is disinfected using chlorine gas before being discharged (Gatian, 2003). An aerial 

photograph of the Gulfport South WWTP is shown on the next page: 

127 



Figure 42 - Aerial Photo of Gulfport South WWTP (USGS, 1992) 

Typical water quality parameters associated with the Gulfport South WWTP are listed below: 

Parameter CBC Gulfport 
Effluent 
(mg/L) 

Influent 
Average 
(mg/L) 

Influent 
Maximum 
(mg/L) 

Effluent 
Average 
(mg/L) 

Effluent 
Limit^ 
(mg/L) 

NH/-N 24 11 13 0.4 0.8 
Residual 
CI2 

0 0 0 0.0037 

Fecal 
Coliforms' 

TNTC^ TNTC* TNTC'' 12 19 

BOD 107 126 169 6 8 
TSS 100 142 236 9 10 
Dissolved 
Oxygen ^m[ii ■ 6.6 

PH^ 6.98 7.1 6.8 
Oil and 
Grease 

10 ^■H 
NOTES: I. Fecal coliforms are expressed as #/! 00 mL. 

2. pH is a dimensionless quantity. 
3. For all parameters except pH and dissolved oxygen, the effluent limit refers to 
the maximum concentration in the effluent. For dissolved oxygen and pH, it is 
the minimum value in the effluent. 
4. TNTC means "too numerous to count." 

Figure 43 - Typical Water Quality at Gulfport South WWTP (Della-Volle, 2003) 

128 



The Gulfport North WWTP has a 5 MGD capacity and serves the northern sections of 

Gulfport. It discharges at the upper end of Bernard Bayou near State Highway 49. Pretreatment 

consists of screening and grit removal. The water is then sent to an aerated lagoon (oxidation 

ditch). The lagoon operates under facultative (aerobic and anoxic) conditions to produce BOD 

and nitrogen removal. Suspended solids are removed via secondary clarification followed by 

sand filtration. Finally, the effluent is disinfected with UV radiation before being discharged 

(Gatian, 2003). 

12.3. PROPOSED WATER REUSE APPLICATIONS 

The most viable alternatives for water reuse at CBC Gulfport are golf course irrigation, 

recreational irrigation, and vehicle washracks. Options requiring treatment facilities to be 

constructed on the base have not been considered, due to the current trend in the U.S. Navy to 

privatize utility systems. As such, adding additional facilities on the base will require 

maintenance and upkeep by the government. Instead, it is more desirable to invest in private or 

public infrastructure (i.e. wastewater treatment plants) to make the necessary upgrades for water 

reuse. 

Mississippi currently has no regulations governing water reuse. As such, all reuse 

options considered are judged against EPA recommended standards for unrestricted urban reuse. 

These are the most stringent criteria that EPA has set forth. Due to the high activity levels on 

CBC Gulfport and the desire for public approval, these strict standards are recommended. 

Further, this approach allows the most possible water reuse applications since high quality water 

can be used for projects requiring a lower quality, but not vice-versa. A comparison of CBC 

129 



Gulfport's effluent quality with that from the Gulfport South WWTP and EPA recommended 

standards is shown in the table below: 

Parameter 
CBC Gulfport 
Effluent 
(mg/L) 

Effluent 
Limit' 
(mg/L) 

EPA Recommended 
Standard^ (mg/L) 

NH/-N 24 
Residual 
CI2 

0 0.0037 1 

Fecal 
Coliforms' 

TNTC" 19 14 

BOD 107 8 10 
TSS 100 10 5 

Oxygen        ^^^^^^^^^|                      ^^^^^^^^^^^^^^| 
PH' 6.98 6.8 6-9                                  1 
Oil and 
Grease 

10 No Data       ^^^^^^^^^^^H 

Turbidity" No Data No Data 2 
TDS No Data No Data 500-2,000 
Pathogens No Data No Data Below Detectable Limits 

NOTES: 1. Fecal coliforms are expressed as #/] 00 mL. 
2. pH is a dimensionless quantity. 
3. For all parameters except pH and dissolved oxygen, the effluent limit refers to 
the maximum concentration in the effluent. For dissolved oxygen and pH, it is 
the minimum value in the effluent. 
4. TNTC means "too numerous to count." 
5. EPA recommended water quality standards for unrestricted urban reuse (EPA, 
1992). 
6. Turbidity is expressed as NTU. 

Figure 44 - Comparison of Water Quality at Gulfport South WWTP to EPA 
Recommended Standards for Unrestricted Urban Reuse 
(Della-Volle, 2003; EPA, 1992) 

Each potential water reuse option is discussed in the following sub-sections. It is 

important to note that this is only a preliminary assessment, based on the data currently available. 

A more detailed analysis of the Gulfport South WWTP effluent to determine the presence of 

inorganic contaminants listed in Section 6.1.1.1 is required to assess the effects of land 

130 



application of reclaimed water.  Other issues to be considered are indicated in the ensuing 

discussions. 

12.3.1. Golf Course Irrigation 

The Pine Bayou Golf Course currently operates two manmade irrigation ponds, one for 

the front nine holes, and the other for the back nine holes. The front nine holes and their 

irrigation system were constructed in 1975. In 1998, the base added the back nine holes and the 

second irrigation pond. Appendices III and IV at the end of this report are the as-built irrigation 

systems for the front and back nine holes, respectively. All greens and fairways are planted with 

Bermuda grass. The overall golf course layout is pictured below: 

Figure 45 - Pine Bayou Golf Course (PBGC, 2003) 

During the drought years of 1999 and 2000, the golf course experienced substantial 

difficulties maintaining adequate storage in their irrigation ponds. This was due both to above- 

131 



average irrigation requirements and seepage losses from the ponds, which are not lined. In 

wetter years, the existing irrigation system had provided adequate water capacity. The golf 

course management approached the Public Works Department to install small potable water 

backup lines to feed the wet wells from which irrigation water was drawn. However, as the 

drought wore on, it became evident that the current system might not meet demand. It was at 

this point that the need for additional contingency water sources and/or improvements to the 

existing irrigation system became apparent. 

Over the past 3 years, Mississippi has experienced higher than average precipitation, 

which has eased the burden on the golf course irrigation system. However, if and when another 

drought occurs, the base will be faced with the same dilemma over irrigation water shortages. 

Instead of augmenting the irrigation system with potable water as before, a strategy using treated 

secondary effluent from the Gulfport South WWTP should be considered. Secondary effluent 

from the Gulfport South WWTP meets EPA recommended criteria for unrestricted urban reuse, 

except for fecal coliforms, TSS, and chlorine residual. Fecal coliforms and TSS are slightly 

above recommended limits, while chlorine residual is much too low. Since Bermuda grass is 

considered tolerant to salinity in reclaimed wastewater, no additional treatment should be 